

TEST REPORT



E-mail: info@janoshik.com
Web: www.janoshik.com

Task Number #72903

Testing ordered > 14 JUL '25

Sample received > 29 JUL '25

Client Adonis Research

Sample T30

Manufacturer Adonisresearch.com

Batch AD-T30-29JUL5

Sample description >

See picture or pictures attached.

Tests requested >

Heavy metal analysis.

Results >



As	not detected
Cd	not detected
Pb	not detected

Comments >

Hg not detected.

Analysis conducted > 30 JUL 2025

Signature >

Verify this test at www.janoshik.com/verify/ with the following unique key

UX2SJYMSLD91